
This Owner's Manual is provided and hosted by Appliance Factory Parts.

GrillPro 268744
Owner's Manual

Shop genuine replacement parts for GrillPro 268744

Find Your GrillPro Grill Parts - Select From 131 Models

-------- Manual continues below --------

https://www.appliancefactoryparts.com
https://www.appliancefactoryparts.com
https://www.appliancefactoryparts.com/gasgrillparts/grillpro/268744.html
https://www.appliancefactoryparts.com/gasgrillparts/grillpro/


E-Z BILT BARBECUES 

ASSEMBLY MANUAL & PARTS LIST                  MANUEL DE MONTAGE & LISTE DE PIECES  

266964

266974 

268524

268564 

268964 

268544 

268584 

268744 

268784 

269744

269784 

269984 

RETAIN FOR FUTURE REFERENCE               VEUILLEZ CONSERVER POUR REFERENCE ULTERIEURE

1-800-265-2150                                                                    info@omcbbq.com 

                                                                                                                                                     11412266 REV C   



0507   

X10 X8X12 X17

X2 X2 X1

1 (4)



2

B

A

B

A

A B

3 (4)                       (4)



4 (3)            

5 (4)

                                          



6 (4)

7 (4)                         



8 (6)                         

  

  

  

  

  

  

  

  

  

  

  

  

  

  

  

  

  

  

  

  

  



A

9 (4)

A

10 (2)      (2)        (8)

A

B

A

B

B

A



11 (2)

C

A

B

BA

C



 

PARTS LIST / LISTE DES PIECES 

13

12



PARTS LIST/LISTE DES PIECES 

ITEM PART NUMBER DESCRIPTION 266964 266974 268524 268527 268544 268564 268584 268744 268747 268784 268964 269744 269747 269784 269984

1 909-C600 FIREBOX-BOTTOM ASSY 1 1 1 1

1A 909-C410 FIREBOX-BOTTOM ASSY 1 1 1 1 1 1 1 1 1

1B 909-C300 FIREBOX-BOTTOM ASSY 1 1

2 473-C601 LID ASSY 1 1 1 1

2A 473-C401 LID ASSY 1 1 1 1 1 1 1 1 1 1 1

3 081-C500 NAME PLATE 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1

4 571-C500 THERMOMETER GUAGE 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1

5 338-C310 HANDLE SEAT-LEFT 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1

6 338-C311 HANDLE SEAT-RIGHT 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1

7 338-C613 LID HANDLE 1 1 1 1

7A 338-C413 LID HANDLE 1 1 1 1 1 1 1 1 1 1 1

8 225-C630 WARMING RACK 1 1 1 1

8A 225-C430 WARMING RACK 1 1 1 1 1 1 1 1 1 1 1

9 342-C640 CHANNEL-CROSS LIGHT 1 1 1 1

9A 342-C445 CHANNEL-CROSS LIGHT 1 1 1 1 1 1 1 1 1

9B 342-C345 CHANNEL-CROSS LIGHT 1 1

10 225-C620 GRID-COOKING- CASTING 1 1

10A 225-C621 GRID-COOKING- SS 1 1

11 225-C320 GRID-COOKING- CASTING 3 3 3 3 3 3 3 3

11A 225-C321 GRID-COOKING- SS 3 3 3 3 3 3 3

12 156-C651 SHIELD GREASE 1 1 1 1

12A 156-C451 SHIELD GREASE 1 1 1 1 1 1 1 1 1 1 1

13 393-C500 REAR BURNER ASSY 1 1 1 1 1 1 1 1 1 1

14 393-C641 SHIELD WIND-REAR BURNER 1 1 1 1

14A 393-C441 SHIELD WIND-REAR BURNER 1 1 1 1 1 1 1 1 1 1 1

15 342-C530 ELECTRODE ASSY-REAR BURNER 1 1 1 1 1 1 1 1 1 1

16 156-C620 SHIELD-HEAT 1 1 1 1

16A 156-C420 SHIELD-HEAT 1 1 1 1 1 1 1 1 1

16B 156-C320 SHIELD-HEAT 1 1

17 194-C610 COVER-CONTROL ASSY 1 1 1 1

17A 194-C410 COVER-CONTROL ASSY 1 1 1 1 1 1 1 1 1

17B 194-C310 COVER-CONTROL ASSY 1 1

18 691-C650 VALVE ASSY 1 1

18A 691-C651 VALVE ASSY-N.G 1

18B 691-C450 VALVE ASSY 1 1 1 1 1 1 1

18C 691-C451 VALVE ASSY-N.G 1 1

18D 691-C350 VALVE ASSY 1 1

19 958-C322 SIDE ASSY-L.H.-CABINET 1 1 1 1 1 1 1 1

19A 958-C323 SIDE ASSY-L.H.-CABINET-SS 1 1 1 1 1 1 1

20 472-C512 BEZEL-CONTROL KNOB-MAIN BURNER 3 3 4 4 4 4 4 4 4 4 4 6 6 6 6

21 472-C565 CONTROL KNOB-MAIN BURNER 3 3 4 4 4 4 4 4 4 4 4 6 6 6 6

22 472-C502 BEZEL-CONTROL KNOB-SIDE/REAR  BURNER 1 1 1 1 2 1 2 2 2 2 1 2 2 2 2

23 472-C555 CONTROL KNOB-SIDE/REAR BURNER 1 1 1 1 2 1 2 2 2 2 1 2 2 2 2

24 342-C640 IGNITER-ELECTRONIC 1 1 1 1 1 1

24A 342-C540 IGNITER-ELECTRONIC 1 1 1 1 1 1 1 1 1

25 711-C342 SIDE SHELF ASSY-R.H. 1 1 1 1 1 1 1

25A 711-C346 SIDE SHELF ASSY-R.H.-SS 1 1 1 1 1 1 1 1

26 711-C343 FRONT COVER-R.H.-SIDE SHELF 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1

27 C13500 MAIN BURNER 3 3 4 4 4 4 4 4 4 4 4 6 6 6 6

28 342-C323 ELECTRODE ASSY-MAIN BURNER 3 3 2 2 2 2 2 2 2 2 2 3 3 3 3

29 222-C560 FLAVOR GUARD-PORCELAIN 3 3 4 4 4 4 6 6

29A 222-C550 FLAVOR GUARD-SS 4 4 4 4 4 6 6

30 958-C321 SIDE ASSY-R.H.-CABINET 1 1 1 1 1 1 1 1

30A 958-C324 SIDE ASSY-R.H.-CABINET-SS 1 1 1 1 1 1 1

31 711-C344 SIDE SHELF ASSY-L.H.-S.B 1 1 1 1 1 1 1

31A 711-C347 SIDE SHELF ASSY-L.H.-S.B-SS 1 1 1 1 1 1 1 1

32 711-C345 FRONT COVER-L.H.-SIDE SHELF 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1

33 390-C330 BASE-SEDE BURNER 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1

34 390-C333 SIDE BURNER 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1

35 342-C325 ELECTRODE ASSY-SIDE BURNER 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1

36 440-C335 VALVE ASSY-SIDE BURNER 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1

37 225-C353 GRATE-COOKING-SIDE BURNER 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1

38 390-C336 COVER-SIDE BURNER 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1

39 159-C660 TRAY ASSY-GREASE 1 1 1 1

39A 159-C460 TRAY ASSY-GREASE 1 1 1 1 1 1 1 1 1 1 1

40 114-C370 HOSE REGULATOR-LP 1 1 1 1 1 1 1 1 1 1 1 1

40A 111-C375 HOSE NATURAL GAS 1 1 1

41 C11160 SCREW - 1/4 X 20 IN-SS 8 8 8 8 8 8 8 8 8 8 8 8 8 8 8

42 C11163 SCREW-M4X8 8 10 10 10 12 10 12 12 12 12 10 16 16 16 16

43 C15511 CUP-GREASE 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1

44 C11162 SCREW - 1/4 X 60 IN-SS 12 12 12 12 12 12 12 12 12 12 12 12 12 12 12

45 C11161 SCREW - 1/4 X 15 IN-SS 17 17 17 17 17 17 17 17 17 17 17 17 17 17 17

46 184-C670 BRACKET-DOOR CATCH-SS 1 1 1 1

46A 184-C470 BRACKET-DOOR CATCH 1 1 1 1 1 1 1 1

46B 184-C471 BRACKET-DOOR CATCH-SS 1 1 1

47 711-C652 SHELF-LOWER-SS 1 1 1 1

47A 711-C452 SHELF-LOWER 1 1 1 1 1 1 1 1

47B 711-C352 SHELF-LOWER-SS 1 1 1

48 958-C620L DOOR ASSY RIGHT - SS 2 2 2 2

958-C620R DOOR ASSY LEFT - SS

48A 958-C420L DOOR ASSY RIGHT - SS 2 2 2 2 2 2 2 2 2 2 2

958-C420R DOOR ASSY LEFT - SS

49 892-C013 CASTOR-FRONT 2 2 2 2 2 2 2 2 2 2 2 2 2 2 2

50 958-C690 PANEL REAR-CABINET-SS 1 1 1 1

50A 958-C490 PANEL REAR-CABINET 1 1 1 1 1 1 1 1

50B 958-C390 PANEL REAR-CABINET-SS 1 1 1

51 C11225 NUT - 1/4 IN 8 8 8 8 8 8 8 8 8 8 8 8 8 8 8

52 958-C333 RIGHT SKIRT-CABINET-SS 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1

53 958-C334 LEFT SKIRT-CABINET-SS 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1

54 958-C635 FRONT SKIRT-CABINET-SS 1 1 1 1

54A 958-C435 FRONT SKIRT-CABINET-SS 1 1 1 1 1 1 1 1 1 1 1

55 C11164 SCREW-M4X15-SS 4 4 4 4 4 4 4 4 4 4 4 4 4 4 4

56 225-631 BASKET 1 1 1 1

57 892-014 CASTOR-REAR 2 2 2 2 2 2 2 2 2 2 2 2 2 2 2

58 070-C600 HARDWARE PACK 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1

1



38

6

1

4

57

54

49

45

53

28

3

2

5

33

37

35

34

55

10

29

25

26

27

9

31

11

12

23

22

15

13

16

40

30

50

46

48

47

52

51

18

19

44

43

41

39

24
42

17

56

20

21

14

32

36

8

7


